In order to manufacture a cement which will pass the autoclave test it is necsssary to grind the raw material very much finer than is customary and to have the clinker well burned. The manufacturer, however, can greatly increase the output of his mill by grinding his raw material coarser and burning his clinker not quite so hard. This produces a cement which contains a very large percentage of dicalcium silicate, which may not be constant in volume, and which would more than likely fail to pass the autoclave boiling test. This cement would probably require seasoning in order to make it pass the regular boiling test.

Future Tests.—Briquettes for tensile strength from the various mills have been made up on most of the samples shown to one year. It is to be expected that the results on cement for longtime tests will be equally as high, if not higher, than on the standard-specification cements. On the long-time tests for expansion very little difference or variation has been noted to date. A number of expansion bars have been kept under observation and measured at frequent intervals. It is believed that some time must elapse before any difference will be noted in these bars.

A large number of cylinders and cubes have been made up for compression tests. The results to date indicate that higher compressive strengths are being obtained, as a rule, on autoclave cement. A large number of 2-in. cubes of the various brands have been made up for compression tests, to be made during a period of from one to five years. The number tested to date is not sufficient to draw any definite conclusions, except as stated above, that in many cases the autoclave cements show higher strength in compression. The results obtained on autoclave cements are more uniform than on other cements.

Discussion of the Paper .- Dr. A. S. Cushman, director of the Institute of Industrial Research, Washington, in presenting his discussion gives some historical data in connection with the autoclave test. It appears that the high-pressure steam test on Portland cement was first recommended in Germany in 1881 by Dr. Erdmenger. His test was fully investigated by some of the leading German authorities on cement and was rejected by them as inadequate and misleading. The International Association of Testing Materials is also mentioned by Dr. Cushman as having reported against the test because it had been found to lead to erratic and inconsistent resource. He likewise refers to a number of researches on the subject, tending to condemn the test as irrational and one not to be used as a method of judging behaviours in construction work of a given brand of Portland cement. He cited tests which go to show that the autoclave process is not able to distinguish between the strength developing qualities of cement up to six months under normal exposure to out-of-door conditions.

In conclusion Dr. Cushman says:—"A careful examination and analysis of all the data obtained in various laboratories and the experience of the Institute of Industrial Research, gained during a systematic investigation of the autoclave test, show that it yields erratic results and is not to be depended upon for determining a quality or condition of any brand of cement either for immediate or future results in service. The conclusion which must be reached as the result of these investigations is that the test is not dependable as a method of distinguishing cement which will give successful results from the cement which may be expected to fail under service conditions."

**TABLE 3-RESULTS OF TESTS ON CEMENT FROM MILL 5** 

presented	ieat, at 24 L.	Autoclave test			Tensile strength of 1:3 briquettes, —lb. per sq. in.—			
And	atten in the second sec	'f'. Change         sile str         'f'. isile str<	ength, cent- age 200 76.36  76.36  76.36  76.60  50.00 Soft Soft Soft Soft Soft Soft Soft Soft	<pre>'uoisunda 0.600 0.750 0.831 'uoisunda 0.600 0.750 0.82 'uoisunda 0.600 0.750 0.82 'uoisunda 0.630 0.82 'uoisunda 0.630 0.82 'uoisunda 0.630 0.82 'uoisunda 0.630 0.82 'uoisunda 0.64 'uoisunda 0.64</pre>	11 skep 2 3856 2511 3458 2488 2732 3091 3288 2488 2732 3091 3288 2488 2732 3097 3722 3097 3723 3097 3723 3097 3723 3097 3728 3083 3097 3728 3097 309 3007 3			
Av'ge	310	314 49.06	66.80	1.52	320	392	453	447

Mr. Rudolph J. Wig, Assistant Engineer of the United States Bureau of Standards, stated in his discussion that his criticism was based upon tests made by that Bureau over a period of nine months. He drew the following conclusions from these tests:—

1. Of the 48 brands tested, 88 per cent. passed the autoclave requirement upon some tests; 52 per cent. passed upon all tests; and 6 brands failed upon all tests.

2. There is no difference in linear expansion between set cements of types 2 and 3 (unsound and sound, respectively, under autoclave test) which are exposed in the atmosphere for 6 months.

3. Nor is there any difference in linear expansion in these cements when exposed to fresh water for 6 months.

4. The linear expansion of different cements varies from 0.135 to 4.2 per cent. of the original length when exposed to steam at pressures between 180 and 300 lbs. per square inch. The Type 3 cements had an expansion below 0.2 per cent., and the Type 2 cements had an expansion above 2 per cent.